FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125D
29
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH110_Full RU_5550MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
87.5 875!
00 iy o e T e B PEAKIINI
1] 2
525 . RV rE e 52.5
ot {
350 Py T p—
175 174
Peak
55 . Maa‘;,eque,,c”m,w‘ i 5n 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNIT)_B3 3n BGHA G129 D 91280-82294 VERTICAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V=300, 08kl SHT:Auto Condition: PEAK(UNIT) 3m BEHA 9120 D_91260-82294 VERTICAL
+ RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545648 52.45 74.00 -21.55 47.31 3281 B.62 36.29 0.0 219 292 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546858 54.82 68.20 -14.13 48.85 32.84 8.6 36.29 Q.08 219 292 PEAK 1 5550.80 112,16 ------ ------ 196.83 33.08 .63 36.30 0.0 219 292 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350
175 175
Avg
5350 5304, 5438, 5482, 5526, 5570 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m BBHA 9120 D_91200-92294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.060KHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5456.92 44,89 54.80 -9.91 38.95 32.81 8.6 36.29 Q.08 219 292 AVERAGE 1 5558.00 165.18 ------ ------ 99.77 33080 B.63 36.30 0.80 219 292 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C1-160 of 213




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical

Fundamental

. Level (dBuVim)

soAPAAT,

Peak Blank

5530 5577, 5624, 5671 5718 5765
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE(UNTI)_B3 3m BBHA 912 D_9120-82294 VERTICAL
+ RBi:1060.000kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 573751 51.57 68.20 -16.63 45.35 3378 &8.78 36.34 0.8 219 292 PEAK

TEL: 886-3-327-0868

Page Number 1 Cl-1610f213
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)|
1 I 11 | | —— 1 ) e I 11 | ] I
1 AVG_54) 1 AVG_54
525 T 525 7
i~y bt e e M e o Lo N il s A il
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIS-HY Site + @3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
Mode 29 Mode 29
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBw/ dB/m  dB B dB deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg

2 1llee.0e 44.57 54.08 -9.43 51.29 38.68 12.34 58.57 0.91 223 AVERAGE

o
1 11le6.08 53.69 74.00 -20.91 59.81 38.60 12.34 58.57 0.91 344 223 PEAK
344
3 16650.08 46.31 68.20 -21.89 51.35 37.95 15.32 59.27 0.9 - -- PEAK

1 111e0.08 53.37 74.00 -20.63 60.89 38.60 12.34 58.57 @.91 383 213 PEAK
1 11100.08 45.65 54.08 -8.95 5177 38.68 12.34 58.57 .91 363 213 AVERAGE
3 16650.08 45.63 68.26 -22.57 50.67 37.95 15.32 59.27 @.%  -- -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 Cl-162o0f 213




ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
: 45Le\'el{cml\lnln) : 45Level{dﬂll\mn)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
& 0 e et
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
ode 19 ole 1
: 45Le\'el{cml\lnln) : 45Level{dﬂll\mn)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G B R S R L B S NS
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
ode 19 ole 1

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1l-1630f213




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125D
30
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH134_Full RU_5670MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
87.5 875!
00 iy o e T e PEAKINI
528 g — 525
A pundl o v
350 350
175 174l
Peak
55 e msmq"ewwl,ssu‘ . 80 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNII)_B3 3n BBHA 3129 D 91260-22294 HORTZONTAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V=300, 08kl SHT:Auto Condition: PEAK(UNII) 3m BEHA 9120 D_91260-82294 HORLZONTAL
+ RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 543,50 47.45 74.00 -26.55 42.33 3200 B.61 36.29 0.0 295 32 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546228 46,38 68.20 -21.9¢ 41,15 32.82 8.6 36.29 Q.08 296 32 PEAK 1 5678.00 189.66 ------ ------ 183.72 33.54 8.7 36.32 0.8 29 32 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1059 1054 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350,
175 175
Avg
5350 5418, 5486, 5554, 5622, 5690 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m BBHA 9120 D_91280-02294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.060KHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 544010 38.38 54.60 -15.62 33.26 32.80 8.6l 36.29 .08 29 32 AVERAGE 1 5678.00 163.27 ------ ------ 97.39 3349 B.71 36.327 0.80 2% 32 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-164 of 213




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
106 WAM L f\Wr/\
U
700 ‘ﬂw W\.vm | PEAK_BE(UNI)_B3)
5L o N
3,
17!
Peak Blank
5650 5673, 5696, 5719, 5742, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m BBHA 9120 D_91280-82294 HORIZONTAL
+ RBi:1060.000kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5725.44 66.88 68.20 -2.12 59.89 3375 8.77 36.33 0.8 29 32 PEAK
TEL: 886-3-327-0868 Page Number 1 C1-165o0f213

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125D
30
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH134_Full RU_5670MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 iy o e T e PEAKIINI
525 1 2 52.5
350 350
175 174l
Peak
55 e 54%‘;,9“,,9,,:”““1,5554‘ . 80 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNIT)_B3 3n BGHA G129 D 91280-82294 VERTICAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V=300, 08kl SHT:Auto Condition: PEAK(UNIT) 3m BEHA 9120 D_91260-82294 VERTICAL
+ RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 541120 49.17 74.00 -24.83 44.06 32.00 B.61 36.30 0.00 200 332 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 G461.86 49.24 68.20 -18.96 44.09 32.82 8.6 36.29 Q.08 280 332 PEAK 1 5678.80 112,12 ------ ------ 186.40 33.35 B8.69 36.32 0.0 200 332 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
105 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350
175 175
Avg
5350 5418, 5486, 5554, 5622, 5690 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m BBHA 9120 D_91200-92294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.060KHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5445.20 39.38 54.60 -14.70 3418 32.80 8.61 36.29 Q.08 200 332 AVERAGE 1 5678.00 163.83 ------ ------ 97.95 3349 B.71 36.32 0.80 200 332 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-166 of 213




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
4o Level {dBuVim)
1225
00 A
10, Al \/I w V V‘ V\
" "y
- A PEAK_BE(UNI B3
52! \W W, Wbt
3,
17!
Peak Blank
5650 5673, 5696, 5719, 5742, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m BBHA 912 D_91200-82294 VERTICAL
+ RBi:1060.000kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5725.44 65.39 68.20 -2.81 59.28 3375 8.77 36.33 0.8 200 332 PEAK
TEL: 886-3-327-0868 Page Number 1 C1l-167 of 213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)|
1 11 | | —— 1 ) e 11 | ] I
4 AVG_54 1 AVG_54
525 525 3
o ienatth A " I WM Ao sl
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIS-HY Site + @3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
Mode i3 Mode i3
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ dB/m dB B dB o dg
1 1134p.08 50.66 74.00 -23.34 56.63 38.94 12.49 58.32 .92 184 233 PEAK 1 1134008 53.76 74.00 -20.22 59.75 38.94 12.49 58.32 @.92 386 353 PEAK
2 1134p.08 42.60 54.00 -11.40 48.57 38.94 12.49 58.32 .92 184 233 Average 1 1134p.08 44.89 54.08 -9.91 50.86 38.94 12.49 58.32 .92 386 353 Average
3 17618.00 46.31 68.20 -21.89 51.59 37.83 15.34 59.31 @.95 - -- PEAK 3 17610.00 46.53 68.28 -21.67 51.72 37.83 15.34 59.31 @.95 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C1l-168o0f 213



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
Bl — Blimmmemmm———
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 130 lode 30
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G T e T I T I
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 130 lode 30

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-169 of 213




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

31
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH106_Full RU_5530MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
87.5 875!
700 700 PEAK(UNI)
1 2
825 525l
350 30
175 174l
Peak
55 . 5433‘;,9“,,9,,“ ;M“Z,w‘ i 5n 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNII)_B3 3n BBHA 3129 D 91260-22294 HORTZONTAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V=300, 08kl SHT:Auto Condition: PEAK(UNII) 3m BEHA 9120 D_91260-82294 HORLZONTAL
+ RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 54768 58.39 74.00 -15.61 53.27 3200 B.61 36.29 0.0 279 B2 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546594 50.81 68.20 -B.39 54.65 32.83 8.6 36.29 Q.08 279 B2 PEAK 1 5530.00 185.27 ------ ------ 99.99 32.95 B.62 36.29 0.80 279 B2 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
1 AVG_54
52.5 52.5
350 350
175 175
Avg
5350 5304, 5438, 5482, 5526, 5570 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m BBHA 9120 D_91280-02294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.000KHz VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 545582 5115 54.80 -2.85 46.01 32.81 8.6 36.29 .08 279 82 AVERAGE 1 5538.00 98.69 ------ ------ 93.41 32.94 B.62 36.26 ©.00 279 82 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-170of 213




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal

Fundamental

. Level (dBuVim)

100 i P

| =

350

Peak Blank

5490 5545, 5710, 5765

5600. 5655,
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE(UNTT)_B3 3m BBHA 9120 D_91200-82294 HORIZONTAL
+ RBi:1060.000kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 574493 50.36 68.20 -17.84 4412 3379 8.79 36.34 e.ee 279 82 PEAK

TEL: 886-3-327-0868

Page Number 1 C1l-1710f 213
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR401125D

31

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT80_CH106_Full RU_5530MHz

ANT Ant 5+6+7+8
Pol. Vertical Fundamenta
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
87.5 875!
00 : iy O o e T e B PEAKINI
525 525
350 0
175 174
Peak
55 . 5433‘;,9“,,9,,“ ;M“Z,w‘ i 5n 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNIT)_B3 3n BGHA G129 D 91280-82294 VERTICAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V=300, 08kl SHT:Auto Condition: PEAK(UNIT) 3m BEHA 9120 D_91260-82294 VERTICAL
+ RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545648 62.18 74.00 -11.82 57.04 3281 B.62 36.29 0.0 170 257 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5466.82 64.20 68.20 -4.8@ 50.84 32.83 8.6 36.29 Q.08 179 257 PEAK 1 5530.00 109.87 ------ ------ 183.74 33.08 B8.62 36.29 0.0 178 257 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
1 AVG_54
52.5 52.5
350 350
175 175
Avg
5350 5304, 5438, 5482, 5526, 5570 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m BBHA 9120 D_91200-92294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.000KHz VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5456.26 53.89 54.60 -6.11 48.75 381 8.6 36.29 0.8 170 257 AVERAGE 1 5538.00 161.53 ------ ------ 96.25 32.95 B.62 36.29 0.80 178 257 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1-172 of 213

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
4o Level {dBuVim)
1225
105, ™y A Nl
105Dy w\rv\
75
" AT PEAK
00 RIS % 3 CLUR: S
52! e
3,
17!
Peak Blank
5490 5545, 5600, 5655, 5710, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m BBHA 912 D_91200-82294 VERTICAL
+ RBi:1060.000kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5737.56 51.08 68.20 -17.12 44.86 3378 68.78 36.34 0.8 170 257 PEAK
TEL: 886-3-327-0868 Page Number 1 C1l-1730f213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
1 HLevel{dBile) 1 HLW&I{HBIIVJIH)
1225 1225
1050 1050
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
AVG_54 AVG_54
525 T — T 5 1 oot 2 il
PA— e - it
350 350
Peak
115 115
Avg
000 9200, 1400, 1 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-82294 VERTICAL
Mode 131 Mode 131
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1l@68.08 45.75 74.00 -28.25 52.50 38.64 12.32 58.62 0.91 - -- PEAK 1 11@60.08 46.65 74.08 -27.35 53.48 38.64 12.32 58.62 @.91 - -- PEAK
2 16599.08 46.39 68.20 -21.81 51.61 37.76 15.32 59.26 0.9 - -- PEAK 1 16590.08 46.44 68.20 -20.76 51.66 37.76 15.32 59.26 0.9 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 Cl-1740f 213



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
: HLeveI{d&le) : HLcwel{dl)ll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 3L lode 3L
: HLeveI{d&le) : HLcwel{dl)ll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G % R T B T 5 [ P e SV B S I Ly &
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 3L lode 3L

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 Cl-1750f213




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

32
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH122_Full RU_5610MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
87.5 875!
00 iy o e T PEAKINI
525 2 28
350 %0
175 175
Peak
55 it 5470‘;,9(1,,6,,5”,,‘“1,5530‘ i 5850 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNII)_B3 3n BBHA 3129 D 91260-22294 HORTZONTAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V=300, 08kl SHT:Auto Condition: PEAK(UNII) 3m BEHA 9120 D_91260-82294 HORLZONTAL
+ RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5459.50 48.91 74.00 -25.09 43.76 3202 B.62 36.29 0.0 300 39 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546878 49.47 68.20 -18.73 44.32 32.82 8.6 36.29 Q.08 380 39 PEAK 1 5618.00 108.42 ------ ------ 183.09 3.8 B8.63 36.30 0.0 360 39 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
S S NPRIDS e
350 350,
175 175
Avg
5350 5410, 5470, 5530, 5590, 5650 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m BBHA 9120 D_91280-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.060kHz VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5459.80 41.45 54.60 -12.55 36.38 32.82 8.6 36.29 .08 360 39 AVERAGE 1 5618.00 100.27 ------ ------ 94.81 3312 B.65 36.31 ©.00 360 39 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-176 of 213




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
o : »\%
n i PEAK.BE(UNI)_B3)
Ly WY P
M
2! e
3,
17!
Peak Blank
5560 5601, 5642, 5683, 5724, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m BBHA 9120 D_91280-82294 HORIZONTAL
+ RBi:1060.000kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5725.85 57.32 68.20 -18.88 51.13 3375 8.7 36.33 0.8 360 39 PEAK
TEL: 886-3-327-0868 Page Number 1 C1-177 of 213

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125D
32
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH122_Full RU_5610MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 iy O o e T B PEAKINI
12
Sz‘swww’wwwmw el 23
350 30
175 174
Peak
55 it wn‘m,,e,,cy :mssan‘ i 5850 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNIT)_B3 3n BGHA G129 D 91280-82294 VERTICAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V=300, 08kl SHT:Auto Condition: PEAK(UNIT) 3m BEHA 9120 D_91260-82294 VERTICAL
+ RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 5459.50 51.99 74.00 -22.01 46.84 3202 B.62 36.29 0.00 200 285 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5466.78 54.28 68.20 -13.92 49.12 32.83 8.6 36.29 Q.08 280 285 PEAK 1 5618.00 188.63 ------ ------ 183.17 3312 B8.65 36.31 0.0 200 285 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350
175 175
Avg
5350 5410, 5470, 5530, 5590, 5650 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m BBHA 9120 D_91200-92294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.000KHz VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 545710 43.23 54.60 -18.77 38.09 32.81 8.6 36.29 Q.68 200 285 AVERAGE 1 5618.00 161,19 ------ ------ 95.73 3312 B.65 36.31 0.80 200 285 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-178 of 213




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
4o Level {dBuVim)
1225
050 A AU A V‘
n WA PEAK. BE(UNI)_B3)
BTN
52 gl
3,
17!
Peak Blank
5560 5601, 5642, 5683, 5724, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m BBHA 912 D_91200-82294 VERTICAL
+ RBi:1060.000kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5759.67 59.82 68.20 -8.33 53.49 33.86 8.8 36.34 Q.08 200 285 PEAK
TEL: 886-3-327-0868 Page Number 1 C1-179of 213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
1 4ﬂLe\'el{llBil\mn) 1 4ﬂLtwel{llBll\mn)
1225 1225
1050 1050
875 85
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
AVG_54 . AVG_54
525 T 525
bl il sttt b o aincsl A - fottrat ot
350 350
Peak
115 115
Avg
000 9200, 11400, 1 15800, 18000 000 9200. 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-82294 VERTICAL
Mode 132 Mode @32
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11228.08 47.65 74.00 -26.35 54.83 38.74 12.42 58.45 0.91 - -- PEAK 1 11220.08 49.66 74.00 -24.34 56.84 38.74 12.42 58.45 0.91 - -- PEAK
2 16838.08 46.67 68.20 -21.53 51.67 38.81 15.32 59.29 0.9% - -- PEAK 1 16830.08 47.15 68.20 -20.65 52.15 38.81 15.32 59.29 0.9 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C1-1800f213



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
: 45Le\vel{cm||\|n|n) : 45Level{dBn\IJln)
1225 1225
015 5
00 00
14.47G A6 54 AVG 54
515 515
~14.5G
e e i
Av
9 175 175
141 1475, 1482, 14488, 1449, 14500 14n 1475, 1482, 1488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site @ O3CHIS-HY Site @ O30HIS-HY
Condition: AVG 54 3n BBHA 9120 D 91000-82294 HORLIONTAL Condition: AVG 54 3n BBHA 9120 0 91000-82094 VERTICAL
lode 3 lode 3R
: 45Le\vel{cm||\|n|n) : 45Level{dBn\IJln)
1225 1225
015 5
00 00
17.7G A6 54 AVG 54
515 515
~18G % HMMWMMMMMWM 1 B T e SR B o o PR
Av
9 175 175

17700 17780, 17820, 17880, 17940, 18000
Frequency (MHz)
Site ¢ G3CHIS-HY
Condition: AVG 54 3n BBHA 9126 D 9120D-82294 HORLZONTAL
lode 3

17700 17760, 17820, 17880, 17940, 16000
Frequency (MHz)
Site ¢ G3CHIS-HY
Condition: AVG 54 3n BBHA 9120 D 91200-82294 VERTICAL
lode 3R

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-1810f213




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

33
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114_Full RU_5570MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875!
00 iy e o e T e B PEAKIINI
1 2
525 525
350 350
175 174l
Peak
55 . 5433‘;,9“,,9,,“ ;M“Z,w‘ i 5n 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNII)_B3 3n BBHA 3129 D 91260-22294 HORTZONTAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V=300, 08kl SHT:Auto Condition: PEAK(UNII) 3m BEHA 9120 D_91260-82294 HORLZONTAL
+ RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 541248 53.44 74.00 -20.56 48.33 3200 6.61 36.30 0.0 300 33 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546836 55.98 68.20 -12.22 50.81 32.34 8.6 36.29 Q.08 380 33 PEAK 1 5570.80 183.73 ------ ------ 98.39 3381 B.63 36.30 0.80 3@ 33 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
87.5 875
0.0 70.0
AVG_54
52.5 52.5
] A
PR RS SRR Sl |
310 340 M
175 175
Avg
5350 5304, 5438, 5482, 5526, 5570 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m BBHA 9120 D_91280-02294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.000kHz VBW:4,300kHz SWT:Auto + RBH:1000.000kHz VBH:4.300kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5459.78 43.80 54.60 -18.20 38.65 32.82 8.6 36.29 G.0@ 360 33 AVERAGE 1 5578.80 96.53 ------ ------ 99.9 33.26 B.68 36.31 0.00 360 33 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-1820f213




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
875 %Nbl
700 PERK.A
1
7 .NM\ P et 1
v LA R LI A v
3,
17!
Peak Blank
5490 5545, 5600, 5655, 5710, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m BBHA 9120 D_91280-82294 HORIZONTAL
+ RBi:1060.000kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg
1 575898 57.08 68.20 -11.12 50.81 33.81 &8.80 36.34 .08 360 33 PEAK
TEL: 886-3-327-0868 Page Number 1 C1-1830f213

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125D
33
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT160_CH114_Full RU_5570MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
87.5 875!
00 iy O o e T e B PEAKIINI
1 2
525 525
350 30
175 174l
Peak
55 . 5433‘;,9“,,9,,“ ;M“Z,w‘ i 5n 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: PEAK_BE(UNIT)_B3 3n BGHA G129 D 91280-82294 VERTICAL Site ¢ B3CHIS-HY
© ROW: 1000, 000K V=300, 08kl SHT:Auto Condition: PEAK(UNIT) 3m BEHA 9120 D_91260-82294 VERTICAL
+ RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545296 57.69 74.00 -16.31 52.55 3281 B.62 36.29 0.0 237 266 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546888 59.13 68.20 -0.67 53.96 32.34 B.61 36.20 @.09 237 266 PEAK 1 5570.00 185.98 ------ ------ 108.57 33.08 B8.63 36.30 0.0 237 266 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 i 52.5
350 350
175 175
Avg
5350 5304, 5438, 5482, 5526, 5570 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE(UNII)_B3 3m BBHA 9120 D_91200-92294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.000kHz VBW:4,300kHz SWT:Auto + RBH:1000.000kHz VBH:4.300kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 545296 46.96 54.60 -7.84 41.82 32.81 8.6 36.29 0.8 237 266 AVERAGE 1 5578.00 98.38 ------ ------ 92.83 33.19 B.67 36.31 0.80 237 266 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-184 of 213




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
4o Level {dBuVim)
1225
75
700 \ PEAK. B A, B3
1
2 bt i
3,
17!
Peak Blank
5490 5545, 5600, 5655, 5710, 5765
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE(UNII)_B3 3m BBHA 912 D_91200-82294 VERTICAL
+ RBi:1060.000kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg
1 573,28 59.67 68.20 -9.13 52.87 3376 8.78 36.34 0.8 237 266 PEAK
TEL: 886-3-327-0868 Page Number 1 C1-1850f213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
ynLevel dBuVim) o yoLevel [dBuVim)
1225 1225
815 875
700! J_\‘_‘ ] !—J—\ !_]'I 700! J_‘._. ] !—J_I !_]'I
525 7 - 525
[ ———— N s 8 -
350 30
Peak
175 175
Avg
7000 9200, 11400, 1 7000 9200, 400, 13600,
Frequency (MHz) Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL
Mode 33

Linit Read At Cable Preamp
Freq Level Line Margin Level Factor  Loss Factor Factor

MHz dBuv/m dBuv/m B dBw/ dB/m B

1 11148.08 46.22 74.00 -27.78 52.83 38.64 12.37 58.53 0.91
2 16718.08 46.40 68.20 -21.80 51.21 38.19 15.32 59.28 0.9

Site + B3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-82294 VERTICAL
Mode 33

Linit Read At Cable Preamp
Freq level Line Margin Level Factor Loss Factor Factor

MHz dBwv/m dBuv/m  dB  dBu/ dB/fm  dB

1 1114008 46.86 74.00 -27.14 53.47 38.64 12.37 58.53 @.91
1 16710.08 46.91 68.28 -20.29 51.72 38.19 15.32 59.28 0.9

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C1-1860f213



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
3 ey e e
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 3 ode B
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G WMMWMMMMMWMWM WWWMMMMWWMWM
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 3 ode B

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-1870f213




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal Fundamental
oLevel {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 ﬁf\ 105
i75 N a7
0 B T e o e T I ——Ln AR
52! M
1 2 foct’ 52! PR
| oy A et i W L ¥ dd, w2t MMMWM’/ .
3, - IR L pabbatls
17. 1
Peak
5350 5426. 502. 5578. 5654, 5730
Frequency (Miz) 1000 20, 3400, 4500, 5800 7000
Frequency (WHz)
Site + @3CHIS-HY .
Condition: U-NIT-2C 3n BEHA 0120 D 91260-02204 HORTZONTAL Site -z B3CHIS-Y
- RBA: 103D.000KkHz V3000 G0AkH: SHT:Auto Condition: PEAK(UNIL) 3m BEHA 9120 D_91200-82294 HORIZONTAL
+ RB:1060.080kHz VBW:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m B dB  dB o deg
1 5399.40 46.57 74.00 -27.43 41.46 3200 B.61 36.30 0.00 300 6L PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5467.42 46.49 68.20 -21.71 41.33 32.83 8.62 36.20 @.0@ 300 61 PEAK 1 5728.00 111,63 ------ ------ 185.46 33.74 B8.76 36.33 @.00 300 61 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
105 105 !
75 875
0.0 ) 70.0
i
AVG_54
Rl L.
- 1 P o P
PN e
17! E
Avg
5350 5426, 5502, 5578, 5654, 5730 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: U-NII-2C AVERAGE 3m BBHA 9120 D_91280-82294 HORIZONTAL Condition: AVG_S4 3m BBHA 9120 D_91280-02294 HORIZONTAL
+ RBH:1060.000kHz VBN:@.510kHz SWT:Auto + RBH:1060.000kHz VBU:.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg

1 5439.68 37.25 54.60 -16.75 32,13 32.80 8.61 36.29 0.8 380 Gl AVERAGE 1 5728.00 165.65 ------ ------ 99.45 3374 8.76 36.33 0.8 380 6L AVERAGE

TEL: 886-3-327-0868

Page Number 1 C1-1880f213
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
1050/
od |
700 J"\ UAIL2CH
52, \\"‘ 1
bt b i rbini b sy
3,
17!
Peak Blank
510 5758, 5806, 5854, 5902, 5050
Frequency (MHz)
Site + B3CHIS-HY
Condition: U-NII-2C 3m BBHA 9128 D _91200-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg
1 5946.85 46.81 68.20 -19.39 41.98 34.21 9.61 36.39 .08 360 61 PEAK
TEL: 886-3-327-0868 Page Number 1 C1-189o0f213

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
oLevel {dBuVim) 4o Level (dBuVim)
1225 128
1
105 rf\ 165,
875 j a7
0 B T e N e IT I ——Ln AR
5 ! st 2!
R B TR st gl Ww.w sibiaRbra
%, % At T
17. 1
Peak
5350 5426. 502. 5578. 5654, 5730
Frequency (Miz) 1000 0. 3400, 4600, 5800 7000
Frequency (Whz)
Site + @3CHIS-HY .
Condition: U-NII-2C 3n B3HA 9120 D 9126D-62294 VEATICAL site - : G3CHIS-HY
- RBA: 103D.000KkHz VN300 G0AkH: SHT:Auto Condition: PEAK(UNIL) 3m BEHA 9120 D_91200-82294 VERTICAL
+ RB:1060.080kHz VBW:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB dBuv dB/m B dB  dB o deg
1 545526 4.8 74.00 -25.92 42.94 3281 B.62 36.29 0.0 200 289 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546096 47.86 68.20 -21.14 41.91 32.82 §8.62 36.29 Q.08 280 289 PEAK 1 5720.00 111.84 ------ ------ 185.68 33.73 B8.76 36.33 0.0 200 289 PEAK

. Level (dBuVim)

1 oLevel [BuVim)

1225 1225
105 105 !
75 M 875
0.0 ] 70.0
AVG_54
Rl L.
1 e
30 30 e ]
J\____‘____‘_'_‘_«—-_a—»“"'—
17! E
Avg
5350 5426, 5502, 5578, 5654, 5730 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: U-NII-2C AVERAGE 3m BBHA 9120 D_91200-82294 VERTICAL Condition: AVG_S4 3m BBHA 9120 D_91280-2294 VERTICAL
+ RBH:1060.000kHz VBN:@.510kHz SWT:Auto + RBH:1060.000kHz VBU:.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5440.06 39.04 54.00 -14.9 33.92 32.80 8.61 36.29 Q.08 200 289 AVERAGE 1 5728.00 165.87 ------ ------ 99.71 3373 8.76 36.33 0.8 200 289 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C1-190 of 213

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
o Level {dBuVim)
1225
sosal™,
10! e &
75
700 w UNIL2C|
52. RIS g o Aoy !
3,
17!
Peak Blank
510 5758, 5806, 5854, 5902, 5050
Frequency (MHz)
Site + B3CHIS-HY
Condition: U-NII-2C 3m BBHA 9128 D _91200-02294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg
1 5860.45 49.57 68.20 -18.63 42.78 34.24 8.9 36.37 Q.08 200 289 PEAK
TEL: 886-3-327-0868 Page Number 1 C1-1910f213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)|
1 11 | | —— 1 ) e 11 | ] I
AVG_54 AVG_54
525 525
N N—— TSR ST | bkt bl .Y ks T AY
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIS-HY Site + @3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ dB/m dB B dB o dg
1 1144p.08 54.73 74.00 -19.27 66.51 38.9 12.55 58.21 .92 168 216 PEAK 1 1144008 53.73 74.00 -20.27 59.51 38.9 12.55 58.21 @.92 311 339 PEAK
2 11440.08 44.31 54.08 -9.69 50.89 38.95 12.55 58.21 .92 168 216 AVERAGE 1 11440.08 43.76 54.00 -10.30 49.48 38.95 12.55 58.21 .92 311 359 AVERAGE
3 17166.00 45.53 68.20 -22.67 58.28 38.16 15.42 59.28 @.95 - -- PEAK 3 17160.00 46.62 68.20 -22.18 58.77 38,16 15.42 59.28 @.95 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-1920f 213




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G
e %0 e ]
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n BBHA 9126 D 9120D-82294 HORLZONTAL Condition: AVG 54 3n BBHA 9120 D 91200-82294 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G I N
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY

Condition: AVG 54 3n BBHA 9120 D 91260-B2294 HORIZONTAL

Condition: AVG 54 3n BBRA 9120 0 91260-B2294 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-1930f213




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

35
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT20_CH144_Full RU_5720MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 iy o e T e PEAKIINI
525 12 525 W
AT — A st T :
310 35, 0P Pt
175 174l
Peak
55 e sozmq"enmmssva 5 s 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: U-NIT-2C 3n BBHA 9128 D 9126D-02294 HORTZONTAL Site ¢ B3CHIS-HY
© REW: 1060, 080Kz V300, 08kl SHT:Auto Condition: PEAK(UNII) 3m BEHA 9120 D_91260-82294 HORLZONTAL
+ RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545792 47.89 74.00 -26.11 42.74 3282 B.62 36.29 0.0 319 B4 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5467.42 47.64 68.20 -28.56 42,48 32.83 8.6 36.29 Q.08 319 B4 PEAK 1 5728.80 111.66 ------ ------ 185.50 33.73 8.7 36.33 0.0 319 B4 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
105 1050 !
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350
175 175
Avg
5350 5426, 5502, 5578, 5654, 5730 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: U-NII-2C AVERAGE 3m BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.000KHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBH:0.680kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5459.86 37.84 54.60 -16.16 32.69 32.82 8.6 36.29 .0 319 84 AVERAGE 1 5728.00 163.99 ------ ------ 97.83 3373 8.76 36.33 .80 319 84 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-194 of 213




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
150
o |
700 i UAIL2CH
f\ ) L]
% NPT A )
3,
17!
Peak Blank
510 5758, 5806, 5854, 5902, 5050
Frequency (MHz)
Site + B3CHIS-HY
Condition: U-NII-2C 3m BBHA 9128 D _91200-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg
1 585112 49.42 68.20 -18.78 42.67 34.28 8.91 36.36 .8 319 84 PEAK
TEL: 886-3-327-0868 Page Number 1 C1-1950f213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

35
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT20_CH144_Full RU_5720MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225 1
1050, 1050
87.5 875!
00 iy O o e T e B PEAKIINI
525 1oy — i 525 W
30 35 et A
175 174
Peak
55 e sozmq"enmmssva 5 s 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: U-NIT-2C 3n BEHA 9126 D 91200-02204 VERTICAL Site ¢ B3CHIS-HY
© REN: 1060, 080Kz V300, 08kl SHT:Auto Condition: PEAK(UNIT) 3m BEHA 9120 D_91260-82294 VERTICAL
+ RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preawp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 548,04 47.93 74.00 -26.07 42.81 3200 B.61 36.29 0.0 212 290 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5467.42 47.72 68.20 -20.48 42,56 32.83 B.61 36.20 @.09 212 290 PEAK 1 5720.00 113.48 ------ ------ 187.23 33.74 876 36.33 0.0 212 290 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350,
175 175
Avg
5350 5426, 5502, 5578, 5654, 5730 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: U-NII-2C AVERAGE 3m BBHA 912 D_91200-82294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.000KHz VBW:0.680kHz SWT:Auto + RBH:1000.000kHz VBH:0.680kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B A8 om  deg
1 5440.86 39.59 54.60 -14.41 34.47 3280 8.61 36.29 0.8 212 290 AVERAGE 1 5728.00 106.83 ------ ------ 1oe.63 33.76 B8.77 36.33 0.0 212 299 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-196 of 213




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
o Level {dBuVim)
1225
75
700 ‘ VAL
52! ey P
3,
17!
Peak Blank
510 5758, 5806, 5854, 5902, 5050
Frequency (MHz)
Site + B3CHIS-HY
Condition: U-NII-2C 3m BBHA 9128 D _91200-02294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB  dB om  deg
1 5852.88 49.67 68.20 -18.53 42.91 34.21 8.91 36.36 0.8 212 29 PEAK
TEL: 886-3-327-0868 Page Number 1 C1-197 of 213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
AVG_54 AVG_54
525 525
IIPRY bl " - ol i " it At e i 2 ol mn
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIS-HY Site + @3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
Mode i35 Mode i35
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB OB dB  m  deg
1 1144p.08 51.44 74.00 -22.56 57.22 38.9 12.55 58.21 .92 283 234 PEAK 1 1144008 51.84 74.00 -22.16 57.62 38.9 12.55 58.21 @.92 352 213 PEAK
2 11440.08 43.56 54.00 -10.44 49.34 38.95 12.55 58.21 .92 263 234 AVERAGE 1 1144008 44.23 54.08 -9.77 50.81 38.95 12.55 5B.21 .92 352 213 AVERAGE
3 17166.00 45.46 68.20 -22.74 58.21 38,16 15.42 59.28 @.95 - -- PEAK 3 17160.00 44.50 68.20 -23.7@ 49.25 38,16 15.42 59.28 @.95 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-198o0f 213




ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
: HLeveI{d&le) : HLevel{dl)ll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
3 e 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 13 lole 3
: HLeveI{d&le) : HLevel{dl)ll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G % O T U T o — U R U o I
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 13 lole 3

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-199of 213




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

36
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH142_Full RU_5710MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
87.5 875!
00 iy o e T e B PEAKIINI
525 1 528
iAot oAb A g i ’
350 30
175 174
Peak
55 e sozmq"enmmssva 5 s 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: U-NIT-2C 3n BBHA 9128 D 9126D-02294 HORTZONTAL Site ¢ B3CHIS-HY
© REW: 1060, 080Kz V300, 08kl SHT:Auto Condition: PEAK(UNII) 3m BEHA 9120 D_91260-82294 HORLZONTAL
+ RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545450 47.99 74.00 -26.01 42.85 3281 B.62 36.29 0.00 300 63 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 54621 48.27 68.20 -19.93 43.12 32.82 8.6 36.29 Q.08 380 63 PEAK 1 5718.80 189.56 ------ ------ 183.47 33.68 B8.74 36.33 0.0 360 63 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1059 1054 J
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350
175 175
Avg
5350 5426, 5502, 5578, 5654, 5730 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: U-NII-2C AVERAGE 3m BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.000KHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5451.46 37.95 54.60 -16.85 32.82 32.80 8.6 36.29 @0.b@ 360 63 AVERAGE 1 5718.00 163.85 ------ ------ 96.93 3371 B8.74 36.33 .00 360 63 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-200 of 213




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal

Fundamental

. Level (dBuVim)

105,00 A
1050l

Peak Blank

5690 5742, 5808, 5050

5794, 5846,
Frequency (MHz)

Site + B3CHIS-HY
Condition: U-NII-2C 3m BBHA 9126 D_91260-92294 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5931.54 45.78 68.20 -19.42 41.98 34.27 8.9 36.35 0.8 360 63 PEAK

TEL: 886-3-327-0868

Page Number 1 C1-2010f213
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

36
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH142_Full RU_5710MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 iy o e VB e B PEAKIINI
K e 525
350 0
175 174
Peak
55 e SOI‘F,QQ,,S,,W mmssw 5 s 1000 200 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: U-NIT-2C 3n BEHA 9126 D 91200-02204 VERTICAL Site ¢ B3CHIS-HY
© REN: 1060, 080Kz V300, 08kl SHT:Auto Condition: PEAK(UNIT) 3m BEHA 9120 D_91260-82294 VERTICAL
+ RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 542,34 40.58 74.00 -25.42 43.46 3200 B.61 36.29 0.00 200 288 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546058 43.38 68.20 -19.00 43.15 32.82 B.61 36.20 0.09 200 288 PEAK 1 5718.80 11179 ------ ---e-- 185.59 33.76 8.77 36.33 0.0 200 288 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 !
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350
175 175
Avg
5350 5426, 5502, 5578, 5654, 5730 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: U-NII-2C AVERAGE 3m BBHA 912 D_91200-82294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.000KHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5440.06 40.14 54.60 -13.86 35.02 32.80 8.61 36.29 Q.08 200 285 AVERAGE 1 5718.00 164,69 ------ ------ 98.49 3376 B.77 36.33 0.80 200 285 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-202of 213
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Pol. Vertical Fundamental
4o Level {dBuVim)
1225
J0saAMAMAL
1050044y \
75 w
0 W ULz
52, W !
M g gt
3,
17!
Peak Blank
5690 5742, 5794, 5846, 5808, 5050
Frequency (MHz)
Site + B3CHIS-HY
Condition: U-NII-2C 3m BBHA 9128 D _91200-02294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5836.66 52.15 68.20 -16.85 45.38 34.23 8.91 36.37 Q.08 200 285 PEAK
TEL: 886-3-327-0868 Page Number 1 C1-2030f213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
AVG_54 AVG_54
525 3 525 3
I oot At 4 4 o, ) " WA
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIS-HY Site + @3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
Mode i 36 Mode i 36
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1i428.08 51.29 74.00 -22.71 57.88 38.98 12.54 58.23 .92 280 234 PEA( 1 11420.08 53.86 74.00 -20.94 58.85 38.98 12.54 58.23 @.92 @@ 335 PEAK
2 11428.08 43.24 54.00 -10.76 49.83 38.98 12.54 58.23 .92 280 234 Average 1 11420.08 43.22 54.00 -10.78 49.81 38.98 12.54 58.23 @.92 360 355 Average
3 17138.00 47.88 68.20 -21.12 51.87 38,13 15.41 59.28 8.95 - -- PEAK 3 17130.00 46.43 68.20 -21.77 51.22 38,13 15.41 59.28 8.95 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-204 of 213




ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
%0 s= e ]
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 36 lode i3
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~ 18G % e L o T i L S % nwmeMmm B v
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 36 lode i3

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-2050f213




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125D
37
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH138_Full RU_5690MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 U iy O o e T e PEAKINI
528 2 525
350 30
175 174l
Peak
55 e sozmq"enmmssva 5 s 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: U-NIT-2C 3n BBHA 9128 D 9126D-02294 HORTZONTAL Site ¢ B3CHIS-HY
© REW: 1060, 080Kz V300, 08kl SHT:Auto Condition: PEAK(UNII) 3m BEHA 9120 D_91260-82294 HORLZONTAL
+ RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545640 47.80 74.00 -26.20 42.66 3281 B.62 36.29 0.00 300 90 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 546818 47.92 68.20 -28.28 42,75 3234 8.6 36.29 Q.08 380 0@ PEAK 1 5698.80 106.99 ------ ------ 191,11 33.49 871 36.32 0.0 360 90 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
350 350
175 175
Avg
5350 5426, 5502, 5578, 5654, 5730 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: U-NII-2C AVERAGE 3m BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
© RBH:1000.060KHz VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB  dB A8 o de MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5458.32 39.55 54.60 -14.45 34.42 3289 8.6 36.29 @0.0@ 360 90 AVERAGE 1 5698.00 99.67 ------ ------ 93.58 33.68 B8.74 36.33 0.00 360 9 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-206 of 213




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
15
700 { ‘MVA'\J" UNIL2C|
7 mﬂhvm L] ey —
3,
17!
Peak Blank
5650 5710, 5770, 5830, 5890, 5050
Frequency (MHz)
Site + B3CHIS-HY
Condition: U-NII-2C 3m BBHA 9128 D _91200-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5850.16 51.52 68.20 -16.68 44.77 34.28 8.91 36.36 0.8 360 98 PEAK
TEL: 886-3-327-0868 Page Number 1 C1-207 of 213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

37
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT80_CH138_Full RU_5690MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
™ Level (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 105.0)
87.5 875!
00 iy e o e T e PEAKINI
525 17 525l
350 0
175 174
Peak
55 e sozmq"enmmssva 5 s 1000 20 3400, 4500, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY .
Condition: U-NIT-2C 3n BEHA 9126 D 91200-02204 VERTICAL Site ¢ B3CHIS-HY
© REN: 1060, 080Kz V300, 08kl SHT:Auto Condition: PEAK(UNIT) 3m BEHA 9120 D_91260-82294 VERTICAL
+ RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m  dB  dBwV dB/m  dB ds  d8 am deg -
1 545412 40.59 74.00 -25.41 43.45 3201 B.62 36.29 0.0 200 273 PEAK Mz dBuV/m dBuV/m  dB dBwV dB/m dB B B m  deg
2 5465.08 49.15 6B.20 -19.85 43.99 3283 B.61 36.20 @.09 200 273 PEAK 1 5698.00 189.78 ------ ------ 1p4.00 33.40 870 36.32 0.00 200 173 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
52.5 52.5
1
R
350 350
175 175
Avg
5350 5426, 5502, 5578, 5654, 5730 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: U-NII-2C AVERAGE 3m BBHA 912 D_91200-82294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
© RBH:1000.060KHZ VBW:2.700kHz SWT:Auto + RBH:1000.000kHz VBH:2.700kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5458.32 40.98 54.60 -13.82 35.85 32.80 8.6 36.29 Q.68 200 273 AVERAGE 1 5698.00 161.72 ------ ------ 95.78 3354 B.72 36.37 0.80 200 273 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C1-208 of 213
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Pol. Vertical Fundamental
4o Level {dBuVim)
1225
105.0-hy P b
1050 My i m‘mm\,u\
15 M
00 wa A'.\wm UL
5! s, |
oAl
350
17!
Peak Blank
5650 5710, 5770, 5830, 5890, 5050
Frequency (MHz)
Site + B3CHIS-HY
Condition: U-NII-2C 3m BBHA 9128 D _91200-02294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5854.60 51.58 68.20 -16.62 44.82 34.22 8.91 36.37 Q.08 200 273 PEAK
TEL: 886-3-327-0868 Page Number 1 C1-209 of 213

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
1 4ﬂLe\vel{liBu\mn) 1 HLmumvnn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L L1 [ 700 LA L1 | ] [
AVG_54 AVG_54
525 7 525 7
T — “ o s b harmich " " e
30 350
Peak
115 115
Avg
000 9200, 1400, 1 18000 000 9200. 400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-82294 VERTICAL
Vode 137 Vode 137
Linit Read At Cable Preamp Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBui/m  dB dBu/ dB/m  dB Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 113te.08 47.88 74.00 -26.12 53.74 38.98 12.52 58.28 0.9 -- PEAK 1 11380.08 47.83 74.00 -26.17 53.69 38.98 12.52 58.28 0.9 - -- PEAK
2 17670.08 47.49 68.20 -20.71 52.46 38.81 15.37 59.38 0.9 -- PEAK 1 17670.08 46.85 68.20 -20.35 51.82 38.81 15.37 59.38 0.9 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C1-2100f 213

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
3oy o 350 e
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 13 lode 3
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
-~ 1 8 G 5 R i R I e Ww—“‘""""m %0 MMMWMMMMWM
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 13 lode 3

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-211 of 213




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Pol.

Horizontal Vertica
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1050 1054
815 875
EAK(UNI) EAK(UNI)
700! LA | 1 700! LA 1 1
AVG_54 AVG_54
525 ) 525 | ¥
| ' RIS Sy M s st bt
28 e ) PR Py
175 115
Peak
18000 22400, 26800, 31200 35600, 40000 18000 22400, 26800, 31200 35600, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CHIS-HY Site © @3(HIS-HY
Condition: PEAK(UNIT) Im SHF_1239_241825 HORIZONTAL Condition: PEAK(UNII) Im SHF_1238_241825 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 2076588 47.35 74.00 -26.65 67.50 38.18 6.21 54.92 -9.54 294  15@ PEAK 1 20768.35 48.11 74.0@ -25.89 68.26 38.10 6.21 54.92 -9.54 216 150 PEAK
2 2070558 43.60 54.00 -11.60 63.15 38.10 6.21 54.92 -9.54 294 158 AVERAGE 1 20788.35 42.61 54.0@ -11.39 62.76 38.18 6.21 54.92 -9.54 216 150 AVERAGE
3 39446.31 47.92 74.8@ -26.88 57.81 46.67 9.21 36.23 -9.54 - -- PEAK 3 39481.23 48.31 74.8@ -25.69 58.61 46.31 9.19 36.26 -9.54 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C1-2120f 213




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal Vertical
Level {dBuV/m) Level (dBuV/m)
o o, o )
P e — 4 | P e — ) 5 .

d
i
£
i

Uy \"»L J./ ’\’v!ﬂ W v L4 i ] /\J{W,}‘ w’ “J i ¥
B ol [ o e
10, 10,
30 24, 418, 12, 806 1000 30 24, 18, 12, 806, 1000
Frequency (MHz Frequency (MHz)
Peak Tequency (MHz) Tequency (MHz)
site + @3CHIS-HY site + @3CHI5-HY
Condition: QP 3m (BL 61110 & 0B30GN1DALN-06_41912805 HORIZONTAL Condition: QP 3m (BL 61110 & @@3BN1DAIN-06_41912805 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB  dB B om  deg PHz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B om  deg
1 30.00 33.19 40.00 -6.61 40.15 24.64 0.70 32.39 0.09 - -~ Peak 1 63.95 32.58 40.00 -7.42 51.87 12.18 @.97 32.42 0.6 133 B4 QP
2 188.57 27.64 43.50 -15.86 42.81 16.71 1.26 32.43 0.09 - -- Peak 2 187.60 23.27 43.58 -15.23 42.71 16.65 1.25 32.43 0.09 - -- Peak
3 23176 29.29 46.80 -16.71 43.44 16.28 1.80 32.40 0.25 - -~ Peak 3 236.61 27.92 46.88 -18.63 41.55 16.78 1.82 32.48 8.25 - -~ Peak
4 44128 39.92 46.00 -6.88 47.26 22.51 2.46 32.41 0.19 - -- Peak 4 M5.16 37.07 46.08 -B.93 44.33 22.57 2.48 32.41 @18 180 12 0r
5 757.50 39.09 46.80 -6.91 48.32 27.65 3.19 32.20 0.13 - -- Peak 5 589.69 33.14 46.88 -7.86 42.00 25.48 2.83 32.43 0.6 - -- Peak
6  785.63 37.87 46.88 -8.93 33.32 27.48 3.24 3.1l @13 1% 276 QP 6  886.97 37.47 46.88 -B.53 38.72 27.36 3.28 32.83 .14 147 3L QP

TEL: 886-3-327-0868 Page Number 1 C1-2130f213
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

<Nss

2>

C2-1. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode 1 U-NII-1 5.15-5.25 = Ant5+6+7+8 @ 802.11be EHT20 36 5180 MCSO | FullRU -
Mode 2 U-NII-1 5.15-5.25 = Ant5+6+7+8 @ 802.11be EHT20 40 5200 MCSO @ FullRU -
Mode 3 U-NII-1 5.15-5.25 = Ant5+6+7+8 @ 802.11be EHT20 44 5220 MCSO @ FullRU -
Mode 4 U-NII-1 5.15-5.25 = Ant5+6+7+8 @ 802.11be EHT20 48 5240 MCSO @ FullRU -
Mode 5 U-NII-1 5.15-5.25 = Ant5+6+7+8 @ 802.11be EHT40 38 5190 MCSO @ FullRU -
Mode 6 U-NII-1 5.15-5.25 Ant5+6+7+8 @ 802.11be EHT40 46 5230 MCSO @ FullRU -
Mode 7 U-NII-1 5.15-5.25 Ant5+6+7+8 @ 802.11be EHT80 42 5210 MCSO @ FullRU -
Mode 8 U-NII-2A = 5.25-5.35 | Ant5+6+7+8 @ 802.11be EHT20 52 5260 MCSO @ FullRU -
Mode 9 U-NII-2A = 5.25-5.35 | Ant5+6+7+8 @ 802.11be EHT20 60 5300 MCSO @ FullRU -
Mode 10 =~ U-NII-2A | 5.25-5.35 | Ant5+6+7+8 = 802.11be EHT20 64 5320 MCSO @ FullRU -
Mode 11 | U-NII-2A = 5.25-5.35 | Ant5+6+7+8  802.11be EHT40 54 5270 MCSO @ FullRU -
Mode 12 = U-NII-2A | 5.25-5.35 | Ant5+6+7+8 = 802.11be EHT40 62 5310 MCSO @ FullRU -
Mode 13 = U-NII-2A | 5.25-5.35 | Ant5+6+7+8 @ 802.11be EHT80 58 5290 MCSO @ FullRU -
Mode 14 | U-NII-2A = 5.25-5.35 = Ant 5+6+7+8 | 802.11be EHT160 50 5250 MCSO | FullRU -
Mode 15 | U-NII-2C | 5.47-5.725 Ant5+6+7+8 @ 802.11be EHT20 100 5500 MCSO | FullRU -
Mode 16 | U-NII-2C | 5.47-5.725 Ant5+6+7+8 @ 802.11be EHT20 116 5580 MCSO | FullRU -
Mode 17 | U-NII-2C | 5.47-5.725 Ant5+6+7+8 @ 802.11be EHT20 140 5700 MCSO | FullRU -
Mode 18 | U-NII-2C | 5.47-5.725 Ant5+6+7+8 @ 802.11be EHT40 102 5510 MCSO | FullRU -
Mode 19 | U-NII-2C | 5.47-5.725 Ant5+6+7+8 = 802.11be EHT40 110 5550 MCSO | FullRU -
Mode 20 | U-NII-2C | 5.47-5.725 Ant5+6+7+8 = 802.11be EHT40 134 5670 MCSO | FullRU -
Mode 21 | U-NII-2C | 5.47-5.725 Ant5+6+7+8 @ 802.11be EHT80 106 5530 MCSO | FullRU -
Mode 22 | U-NII-2C | 5.47-5.725 Ant5+6+7+8 = 802.11be EHT80 122 5610 MCSO | FullRU -
Mode 23 | U-NII-2C | 5.47-5.725 Ant5+6+7+8 | 802.11be EHT160 114 5500 MCSO | FullRU -
Mode 24 | U-NII-2C | 5.47-5.725 Ant5+6+7+8 @ 802.11be EHT20 144 5720 MCSO | Full RU -
Mode 25 | U-NII-2C | 5.47-5.725 Ant5+6+7+8 = 802.11be EHT40 142 5710 MCSO | Full RU -
Mode 26 | U-NII-2C | 5.47-5.725 Ant5+6+7+8 = 802.11be EHT80 138 5690 MCSO | Full RU -
TEL: 886-3-327-0868 Page Number : C2-10f99
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C2-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) (dBuV/m) | (dB) Avg.
802.11be EHT20 36 | 5149.72 52.46 54.00 -1.54 \% Avg. Pass | FullRU | Band Edge
! 802.11be EHT20 = 36 - - - - - - - FullRU | Harmonic
802.11be EHT20 40  5149.73 53.27 54.00 -0.73 \% Avg. Pass | FullRU | Band Edge
? 802.11be EHT20 | 40 - - - - - - - FullRU | Harmonic
802.11be EHT20 44 | 5149.73 53.16 54.00 -0.84 \% Avg. Pass | FullRU | Band Edge
° 802.11be EHT20 | 44 - - - - - - - FullRU | Harmonic
802.11be EHT20 48  5150.00 45.16 54.00 -8.84 H Avg. Pass | FullRU | Band Edge
! 802.11be EHT20 @ 48 - - - - - - - FullRU | Harmonic
802.11be EHT40 38 | 5149.52 52.17 54.00 -1.83 \% Avg. Pass | FullRU | Band Edge
° 802.11be EHT40 @ 38 - - - - - - - FullRU | Harmonic
802.11be EHT40 46 = 5150.00 52.75 54.00 -1.25 \% Avg. Pass | FullRU | Band Edge
° 802.11be EHT40 @ 46 - - - - - - - FullRU | Harmonic
802.11be EHT80 42 | 5146.25 53.69 54.00 -0.31 \% Avg. Pass | FullRU | Band Edge
! 802.11be EHT80 @ 42 - - - - - - - FullRU | Harmonic
802.11be EHT20 52 | 5350.17 50.80 54.00 -3.20 \% Avg. Pass | FullRU Band Edge
° 802.11be EHT20 | 52 - - - - - - - FullRU | Harmonic
802.11be EHT20 60 | 5350.01 53.19 54.00 -0.81 \% Avg. Pass | FullRU Band Edge
° 802.11be EHT20 @ 60 - - - - - - - FullRU | Harmonic
802.11be EHT20 64 | 5350.35 53.13 54.00 -0.87 \% Avg. Pass | FullRU Band Edge
10 802.11be EHT20 @ 64 - - - - - - - FullRU | Harmonic
802.11be EHT40 54 | 5350.80 53.67 54.00 -0.33 \% Avg. Pass | FullRU Band Edge
H 802.11be EHT40 54 - - - - - - - FullRU | Harmonic
802.11be EHT40 62 | 5350.52 52.41 54.00 -1.59 \% Avg. Pass | FullRU Band Edge
2 802.11be EHT40 | 62 - - - - - - - FullRU | Harmonic
802.11be EHT80 58 | 5352.69 51.84 54.00 -2.16 \% Avg. Pass | FullRU Band Edge
s 802.11be EHT80 | 58 - - - - - - - FullRU | Harmonic
802.11be EHT160 | 50 @ 5149.49 53.80 54.00 -0.20 \% Avg. Pass | FullRU Band Edge
1 802.11be EHT160 @ 50 - - - - - - - FullRU | Harmonic
802.11be EHT20 | 100 @ 5459.76 53.61 54.00 -0.39 \% Avg. Pass | FullRU Band Edge
o 802.11be EHT20 | 100 - - - - - - - FullRU | Harmonic
802.11be EHT20 | 116 @ 5458.48 46.32 54.00 -7.68 \% Avg. Pass | FullRU Band Edge
1o 802.11be EHT20 | 116 - - - - - - - FullRU | Harmonic
TEL: 886-3-327-0868 Page Number 1 C2-20f99
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) (dBuV/m) | (dB) Avg.
802.11be EHT20 | 140 @ 5732.08 66.70 68.20 -1.50 \% Peak @ Pass | FullRU Band Edge
o 802.11be EHT20 | 140 - - - - - - - FullRU | Harmonic
802.11be EHT40 | 102 5459.80 52.04 54.00 -1.96 \% Avg. Pass | FullRU | Band Edge
1o 802.11be EHT40 | 102 - - - - - - - FullRU | Harmonic
802.11be EHT40 | 110 5458.02 51.88 54.00 -2.12 \% Avg. Pass | FullRU | Band Edge
0 802.11be EHT40 | 110 - - - - - - - FullRU | Harmonic
802.11be EHT40 | 134 5729.35 67.63 68.20 -0.57 \% Peak | Pass | FullRU | Band Edge
20 802.11be EHT40 | 134 - - - - - - - FullRU | Harmonic
802.11be EHT80 | 106 5458.68 53.53 54.00 -0.47 \% Avg. Pass | FullRU | Band Edge
2 802.11be EHT80 | 106 - - - - - - - FullRU | Harmonic
802.11be EHT80 | 122 5458.60 53.06 54.00 -0.94 \% Avg. Pass | FullRU | Band Edge
2 802.11be EHT80 | 122 - - - - - - - FullRU | Harmonic
802.11be EHT160 | 114 | 5737.50 62.17 68.20 -6.03 \% Peak | Pass | FullRU | Band Edge
2 802.11be EHT160 114 - - - - - - - FullRU | Harmonic
802.11be EHT20 | 144 5443.10 45.15 54.00 -8.85 \% Avg. Pass | FullRU | Band Edge
2 802.11be EHT20 144 - - - - - - - Full RU | Harmonic
802.11be EHT40 | 142 @ 5860.56 62.52 68.20 -5.68 \% Peak @ Pass | FullRU Band Edge
2 802.11be EHT40 @ 142 - - - - - - - Full RU | Harmonic
802.11be EHT80 | 138 | 5459.82 52.16 54.00 -1.84 \% Avg. Pass | FullRU Band Edge
2 802.11be EHT80 @ 138 - - - - - - - Full RU | Harmonic
TEL: 886-3-327-0868 Page Number : C2-30f99
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Mode Band Edge

U-NII-1_5.15-5.25_802.11be EHT20_CH36_Full RU_5180MHz

ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 e o B B L e PEAR(UNI)
1
52.5 52.5
bt i Aaai e by tmthuan o
350 350
175 175
Peak
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5611 58.52 74.60 -15.48 53.28 3318 G8.41 36.35 .00 397 81 PEAK 1 5168.00 168.79 ------ ------ 13.64 3.5 B.44 36.34 0.0 397 81 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
525 525
350 350
175 175
Avg
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.060kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.91 47.98 54.80 -6.82 42.72 3320 G8.41 36.35 .8 397 81 AVERAGE 1 5188.00 161.17 ------ ------ 95.97 3312 B8.43 36.35 .8 397 81 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-40f99

FAX: 886-3-327-0855
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11be EHT20_CH36_Full RU_5180MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
00 iy e o e T e PEAKIINI
1
52.5 M’ 52.5
Wy Ayt e iyl i
350 350
175 175
Peak
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.91 61.22 74.60 -12.78 55.96 33.20 8.41 36.35 0.8 360 281 PEAK 1 5188.00 112,62 ------ ------ 107.47 33.85 8.4 36.34 0.0 360 281 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
525 525
350 350,
175 175
Avg
5000 5038, 5076, 5114, 5152, 5190 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-B2294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.060kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.72 52.46 54.80 -1.54 47.20 33.20 8.41 36.35 0.8 360 281 AVERAGE 1 5158.00 165.93 ------ ------ 108.76 33.85 8.4 36.34 0.0 300 281 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-50f99
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Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT20_CH40_Full RU_5200MHz

ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 [t et S W I S 5 BEARLUAI
1
52.5 52.5
rrih s Dbedpomhpbirch 4 ke
350 350,
175 175
Peak
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5145.53 53.67 74.00 -20.33 48.43 3318 8.41 36.35 0.8 200 180 PEAK 1 5208.00 106.84 ------ ------ 181,73 33.08 B8.45 36.34 0.00 200 188 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
525 525
1
350 350
175 175
Avg
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.060kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.94 43.34 54.60 -18.16 38.58 33.20 8.41 36.35 0.8 200 180 AVERAGE 1 5208.00 99.83 ------ ------ 93.92 33.80 B.45 36.34 0.80 200 158 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-60f99
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Pol. Horizontal

Fundamental

. Level (dBuVim)

[

PEAK_BE 74

Peak

Blank

5190 5244, 5208, 5352,
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_9128D-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5458.65 48.37 74.60 -25.63 43.22 382 8.6 36.29 Q.08 200 180 PEAK

. Level (dBuVim)

AVG_BE_54
52!

350

Avg Blank

5190 5244, 5208, 5352,
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE_54 3m BBHA 912 D_912D-62294 HORIZONTAL
+ RB:1060.080kHz VBW:1.300kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5339.83 39.66 54.60 -14.34 3451 32.88 8.58 36.31 0.8 200 180 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C2-70f99
FAX: 886-3-327-0855
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2
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT20_CH40_Full RU_5200MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 |
1050 1050
87.5 875
700 ] [t et S I S [ 5 BEARLINI
525 M 525
s IRURIVAN
%0 Y T
175 175
Peak
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.52 62.39 74.60 -11.61 57.13 33.20 G8.41 36.35 Q.08 200 180 PEAK 1 5208.00 114,91 ------ ------ 109.80 33.08 B8.45 36.34 0.0 200 180 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
525 / 525
350 350
175 175
Avg
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-B2294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.060kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.73 53.27 54.60 -8.73 48.01 33.20 8.41 36.35 0.8 200 180 AVERAGE 1 5208.00 106.34 ------ ------ 181,23 33.08 B8.45 36.34 0.00 200 180 AVERAGE
TEL: 886-3-327-0868 Page Number C2-80f99

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level {dBuVim)
1225
105
075 s
PEAK_BE 74
0.0
ey
i i N T ey PRI o
3,
17!
Peak Blank
5190 5244, 5208, 5352, 5406. 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5406.00 52.78 74.60 -21.22 47.67 32.80 G8.61 36.30 0.0 200 180 PEAK
o Level {dBuVim)
1225
1050,
o |
0.0
2 K AVG_BE 54
T
— I
350
17!
Avg Blank
5190 5244, 5208, 5352, 5406. 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL
+ RBH:1060.000kHz VBN:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5359.83 44,18 54.60 -9.9 38.95 32.88 8.58 36.31 0.8 200 180 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-90f99
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3
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT20_CH44_Full RU_5220MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225 i
1050 1050
87.5 875
700 [t S W I S 1 L PEARUNI
1
52.5 52.5
e — g o
360 Pt
175 175
Peak
5000 5046 5092, 5138, 5184, 5230 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5147.89 59.31 74.60 -14.69 54.06 33.19 8.41 36.35 .08 460 80 PEAK 1 5228.00 114.49 ------ ------ 189.36 33.08 B8.47 36.34 0.0 400 8@ PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
525 525
350 350
175 175
Avg
5000 5046 5092, 5138, 5184, 5230 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.060kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.50 50.33 54.60 -3.67 45.07 3320 8.41 36.35 .08 460 80 AVERAGE 1 5228.00 167.88 ------ ------ 101.94 33.08 B8.47 3633 0.00 400 8@ AVERAGE
TEL: 886-3-327-0868 Page Number : C2-100f99

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal

Fundamental

. Level (dBuVim)

m.\ PEAK_BE 74
1

1 i

W Rita ik

350

Peak

Blank

5210 5260, 53/ 540, 5460

10, 5360,
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_9128D-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5377.00 50.87 74.60 -23.13 45.73 385 8.59 36.30 0.0 460 80 PEAK

. Level (dBuVim)

K AVG_BE 54
52

L]
350

Avg Blank

5210 5260, 53/ 540, 5460

10, 5360,
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE_54 3m BBHA 912 D_912D-62294 HORIZONTAL
+ RB:1060.080kHz VBW:1.300kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5352.00 41.60 54.60 -12.40 36.44 3299 8.57 36.31 0.0@ 460 80 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C2-110f99
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR401125D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT20_CH44_Full RU_5220MHz

ANT Ant 5+6+7+8
Pol. Vertical Fundamenta
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225 i
1050 1050
87.5 875
700 : [t et S I S 1 L BEARLN
52.5 52.5
bbb
390 %0 St
175 175
Peak
5000 5046 5092, 5138, 5184, 5230 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
: RBH:1009.000Kiz VBH:3009. BORKiz SHT:Auto © REH: 1060.080KHz VEH: 3600 BOBkiz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5146.97 61.61 74.60 -12.39 56.36 33.19 8.41 36.35 Q.08 200 165 PEAK 1 5228.00 114.88 ------ ------ 189.76 33.08 B8.46 36.34 0.0 200 165 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
525 _/,/ 525
350 350
175 175
Avg
5000 5046 5092, 5138, 5184, 5230 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-B2294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.060kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514973 53.16 54.60 -0.84 47.98 33.20 8.41 36.35 0.8 200 165 AVERAGE 1 5228.00 167.96 ------ ------ 182.82 33.08 B8.47 36.33 0.0 200 165 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-120f99

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical

Fundamental

. Level (dBuVim)

75 4
v\ PEAK_BE 74
1

350

Peak

Blank

5210 5260, 5310, 5360, 5410 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_9126D-02294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5429.75 54.61 74.00 -19.39 49.49 32.80 G8.61 36.29 Q.08 200 165 PEAK

. Level (dBuVim)

LR

AVG_BE_54
52!

350

Avg Blank

5210 5260, 5310, 5360, 5410 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3m BBHA 9129 D_9120D-82294 VERTICAL
+ RB:1060.080kHz VBW:1.300kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5428.50 45.81 54.60 -8.19 40.69 32.80 &8.61 36.29 Q.68 200 165 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C2-130f99
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

4
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT20_CH48_Full RU_5240MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 700 PEAK{UNI)
1
52.5 52.5
" Fhombeetotebo, oo M
350 350,
175 175
Peak
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5150.06 55.58 74.60 -18.50 50.24 33.20 G8.41 36.35 Q.08 460 277 PEAK 1 5248.00 112,20 ------ ------ 167.04 33.08 B8.49 36.33 0.0 400 277 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
525 ] 525
350 350
175 175
Avg
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.060kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5158.00 45.16 54.60 -8.84 39.98 33.20 8.41 36.35 Q.08 460 277 AVERAGE 1 5248.00 164,95 ------ ------ 99.79 33.80 B.49 36.33 0.80 460 277 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-140f99

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
75
M\‘ PEAK_BE 74
0.0
5! M’Ww\w "
ket " ettt
350
17!
Peak Blank
5230 5276. 5322, 5368, 5414, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL
+ RBH:1060.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5399.28 50.47 74.80 -23.53 45.36 32.80 G8.61 36.30 Q.00 460 277 PEAK
o Level {dBuVim)
1225
|
0
\\ AVG_BE 54
52,
D -
350
17!
Avg Blank
5230 5276. 5322, 5368, 5414, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-02294 HORIZONTAL
+ RBH:1060.000kHz VBN:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5400.20 4178 54.60 -12.30 36.59 32.80 8.61 36.30 Q.08 460 277 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-150f99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

4
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT20_CH48_Full RU_5240MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 700 PEAK{UNI)
525 ] 525
350 350,
175 175
Peak
5000 5050, 5100, 50 5200, 5250 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5145.25 51.33 74.00 -22.67 46.09 3318 8.41 36.35 Q.08 380 355 PEAK 1 5248.00 112,88 ------ ------ 186.93 33.08 B8.48 36.33 0.0 360 355 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
105 1050 i
87.5 875
0.0 70.0
AVG_54
525 525
1
350 350
175 175
Avg
5000 5050, 5100, 50 5200, 5250 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-B2294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.060kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514425 43.38 54.60 -18.62 38.14 3318 8.41 36.35 Q.08 380 355 AVERAGE 1 5248.00 164,88 ------ ------ 98.93 33.8 B.48 36.33 0.80 300 355 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-16 0of 99

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical

Fundamental

. Level (dBuVim)

W PEAK_BE 74
1

0 W

M

350

Peak

Blank

5322, 5368, 5414, 5460
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_9126D-02294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5350.29 45.78 74.60 -25.30 43.54 3299 8.57 36.31 0.8 380 355 PEAK

. Level (dBuVim)

]
\J\AL AVG_BE_54
52,

Avg Blank

5322, 5368, 5414, 5460
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE_54 3m BBHA 9129 D_9120D-82294 VERTICAL
+ RB:1060.080kHz VBW:1.300kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 535875 40.38 54.60 -13.78 35.14 3299 8.57 36.31 0.8 380 355 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C2-17 of 99
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

5
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT40_CH38_Full RU_5190MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 [t et I Y N e S [ 5 BEARLUAI
1
52.5 52.5
Fumubat g / bbbttt
%0 350 s
175 175
Peak
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514469 55.13 74.60 -18.87 49.89 33.18 @8.41 36.35 0.0@ 460 81 PEAK 1 5198.00 164,82 ------ ------ 99.71 3380 B.45 36.34 0.00 460 81 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 y
87.5 875
0.0 70.0
AVG_54
525 T 525
350 350
175 175
Avg
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
© RBH:1000.000KHZ VBW:2.400kHz SWT:Auto + RBH:1000. 000kHZ VBH:2.480kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5148.85 47.38 54.80 -6.62 42.13 3319 8.41 36.35 .08 460 81 AVERAGE 1 5198.80 97.59 ------ ------ 92.46 33.82 B.45 36.34 0.00 460 81 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-180f99

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal

Fundamental

. Level (dBuVim)

PEAK_BE 74

Mottt

350

Peak

Blank

5170 5228, 5402, 5460

5286, 5344,
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_9128D-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 537532 46.09 74.60 -25.91 42.95 32.85 8.59 36.30 0.0 460 81 PEAK

. Level (dBuVim)

700 =i
AVG_BE_54
52!

e
350

Avg Blank

5170 5228, 5402, 5460

5286, 5344,
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE_54 3m BBHA 912 D_912D-62294 HORIZONTAL
+ RB:1060.080kHZ VBW:2.400kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5350.89 38.78 54.60 -15.30 33.54 3299 8.57 36.31 G.p@ 460 81 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C2-190f99
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

5
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT40_CH38_Full RU_5190MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 700 PEAK{UNI)
1
52.5 52.5
v b "
350 350,
175 175
Peak
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.10 60.66 74.60 -13.34 55.48 33.20 8.41 36.35 0.8 200 251 PEAK 1 5198.00 169.56 ------ ------ lp4.45 33.08 B8.45 36.34 0.0 200 251 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
525 _// 525
350 350
175 175
Avg
5000 5042, 5084, 5126, 5168, 5210 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-B2294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
© RBH:1000.000KHZ VBW:2.400kHz SWT:Auto + RBH:1000. 000kHZ VBH:2.480kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5149.52 52,17 54.60 -1.83 46.91 33.20 8.41 36.35 0.8 200 251 AVERAGE 1 5198.00 161.83 ------ ------ 96.66 33.67 8.4 36.34 0.80 200 251 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-200f99

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
4o Level {dBuVim)
1225
105, gl
75 \W/\W
PEAK_BE_74|
700 M —
52 \"“"w»-mm. ‘
v A Aoctgornd
3,
17!
Peak Blank
5170 5228, 5286, 5344, 5402, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5366.91 50.78 74.60 -23.30 45.56 32.87 8.5% 36.31 Q.08 200 251 PEAK
4o Level {dBuVim)
1225
10! —~*—v—~—]
875
0.0 \}\'\'
0. AVG_BE 54
. 1
350
17!
Avg Blank
5170 5228, 5286, 5344, 5402, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL
+ RBH:1060.000kHz VBN:2.480kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5350.67 42.29 54.60 -11.71 37.13 3299 8.57 36.31 0.8 200 251 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-210f99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

6
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT40_CH46_Full RU_5230MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 700 PEAK{UNI)
1
52‘5NWWWVMWW”MMWW “
350 350
175 175
Peak
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5150.06 55.89 74.60 -18.11 50.63 33.20 @8.41 36.35 Q.08 460 76 PEAK 1 5238.00 168.73 ------ ------ 183.61 33.08 B8.46 36.34 0.0 400 76 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
525 525
350 350
175 175
Avg
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
© RBH:1000.000KHZ VBW:2.400kHz SWT:Auto + RBH:1000. 000kHZ VBH:2.480kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5150.00 48.78 54.80 -5.22 43.52 3320 8.41 36.35 .08 460 76 AVERAGE 1 5238.00 100.94 ------ ------ 95.79 33.80 B.48 36.33 0.00 460 76 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-220f99

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125D

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
105.0l4k » JM]
75 \uw
‘M'\N PEAK_BE T4,
0.0
52 P, e
3,
17!
Peak Blank
5210 5260. 5340, 5360, 540, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5335.00 51.15 74.60 -22.85 46.08 32.89 8.57 36.31 .08 460 76 PEAK
o Level {dBuVim)
1225
o
0.0 k“
AVG_BE 54
52,
N
——
350
17!
Avg Blank
5210 5260, 5340, 5360, 540, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-02294 HORIZONTAL
+ RB:1060.080kHZ VBW:2.400kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 535475 42.54 54.60 -11.46 37.39 32.89 8.57 36.31 .08 460 76 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-230f99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

6
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT40_CH46_Full RU_5230MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 ]
1050 1050
87.5 875
700 700 PEAK{UNI)
1
52.5 52.5
FRRTIPL XY Py Y "
350 350
175 175
Peak
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514450 61.34 74.60 -12.66 56.18 33.18 8.41 36.35 Q.08 360 208 PEAK 1 5238.80 113.93 ------ ------ 188.8L 33.08 .46 36.34 0.00 360 268 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
525 = 525
350 350
175 175
Avg
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-B2294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
© RBH:1000.000KHZ VBW:2.400kHz SWT:Auto + RBH:1000. 000kHZ VBH:2.480kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5158.06 52.75 54.60 -1.25 47.49 33.20 8.41 36.35 0.8 360 208 AVERAGE 1 5238.00 104,86 ------ ------ 99.74 33.80 B.46 36.34 0.80 300 208 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-240f99

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
o Level {dBuVim)
1225
qosgl
o
W PEAK_BE 74
0.0
it 1
52, i, T Nt
3,
17!
Peak Blank
5210 5260, 5340, 5360, 540, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 535450 54.89 74.60 -19.11 49.74 32.89 8.57 36.31 Q.08 360 285 PEAK
o Level {dBuVim)
1225
o
14 S
L | AVG_BE 54
52,
Bt
3,
17!
Avg Blank
5210 5260, 5340, 5360, 540, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL
+ RBH:1060.000kHz VBN:2.480kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5358.25 46.85 54.80 -7.95 40.89 3299 8.57 36.31 0.8 360 208 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-250f99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

7
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT80_CH42_Full RU_5210MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
700 700 PEAK{UNI)
1
52.5 52.5
350 350,
175 175
Peak
5000 5050, 5100, 50 5200, 5250 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5146.00 56.49 74.60 -17.51 51.25 3318 8.41 36.35 .08 460 80 PEAK 1 5218.00 162.89 ------ ------ 96.95 33.89 B.45 36.34 0.00 460 8@ PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
0.0 70.0
AVG_54
525 525
350 350
175 175
Avg
5000 5050, 5100, 50 5200, 5250 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.000KHz VBW:4,300kHz SWT:Auto + RBH:1000.000kHz VBH:4.300kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5148.50 48.59 54.80 -5.41 43.34 3319 8.41 36.35 0.0@ 460 80 AVERAGE 1 5218.00 94,97 ------ ------ 89.84 33.82 B.45 36.34 0.00 460 8@ AVERAGE
TEL: 886-3-327-0868 Page Number : C2-260f99

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal

Fundamental

. Level (dBuVim)

PEAK_BE 74

b
" WPl
350

Peak

Blank

5170 5228, 5402, 5460

5286, 5344,
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_9128D-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5353.57 47.73 74.60 -26.27 42.58 32.89 8.57 36.31 0.p@ 460 80 PEAK

. Level (dBuVim)

52 iy, AVG_BE_54

350

Avg Blank

5170 5228, 5402, 5460

5286, 5344,
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE_54 3m BBHA 912 D_912D-62294 HORIZONTAL
+ RB:1060.080kHz VBW:4.300kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5350.89 40.59 54.60 -13.41 35.43 3299 8.57 36.31 G.0@ 460 80 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C2-270f 99
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 " 105
10! [, ; - oy 10! \
75 875
o J‘f) 7 o o e T U n AR
‘ It
52, W 52,
o g ey
- Py e g
350 3500 g
17! E
Peak
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-B2294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VBW:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514775 60.37 74.60 -13.63 55.12 3319 8.41 36.35 Q.08 200 264 PEAK 1 5218.00 167.19 ------ ------ 182.86 33.2 B8.45 36.34 0.0 200 264 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

1225

=
=

=
=

5 A s
4 j 04 ‘
52; ! /“ \ MG 54

L.
340 a4 pacr
[ S
17! E
Avg
5000 5050, 5100, 5150, 5200, 5250 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL Condition: AVG_S4 3m BBHA 9120 D_91280-2294 VERTICAL
+ RBH:1060.000kHz VBN:4.300kHz SWT:Auto + RBH:1000.000kHz VBU:4.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5146.25 53.69 54.60 -8.31 48.44 3319 8.41 36.35 0.8 200 264 AVERAGE 1 5218.00 99.64 ------ ------ 94.53 33.08 8.45 36.34 0.8 200 264 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C2-280f99
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
4o Level {dBuVim)
1225
105, " 1
10! "
75|
PEAK_BE 74
. Al
00 i)
52. Dol et
3,
17!
Peak Blank
5170 5228, 5286, 5344, 5402, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5224.81 165.47 150.00 -44.53 160.34 33.00 ©8.47 36.34 Q.08 200 264 PEAK
4o Level {dBuVim)
1225
PO
875
0.0 L
e
AVG_BE 54
52,
[T R
350
17!
Avg Blank
5170 5228, 5286, 5344, 5402, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL
+ RBH:1060.000kHz VBN:4.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5350.89 46.34 54.60 -7.66 41.18 3299 8.57 36.31 0.8 200 264 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-290f 99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

8
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT20_CH52_Full RU_5260MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 i
1050 1050
87.5 875
700 700 PEAK{UNI)
525 ! 525
350 350
175 175
Peak
5000 5054, 5108, 62, 5216. 5210 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514850 51.04 74.80 -22.96 45.79 3319 8.41 36.35 Q.08 360 271 PEAK 1 5268.00 114,39 ------ ------ 189.25 3297 B8.50 36.33 0.0 360 271 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
525 525
1
350 350
175 175
Avg
5000 5054, 5108, 5162, 5216. 5210 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.060kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514877 41.93 54.60 -12.87 36.67 33.20 8.41 36.35 0.8 360 271 AVERAGE 1 5268.00 167.35 ------ ------ 182.20 3299 B.49 36.33 0.0 300 271 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-300f99

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
s ¥y
M\ PEAK_BE 74,
700 "
M"'Ww .
i bl L
3,
17!
Peak Blank
5250 5202, 5334, 5376, 5418, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5353.53 56.68 74.60 -15.32 53.53 32.89 8.57 36.31 0.8 360 271 PEAK
4o Level {dBuVim)
1225
75
O\
8
N Ry AVG.BE 54
——
MM_“““"‘“—H-—M»A_,WW
350
17!
Avg Blank
5250 5202, 5334, 5376, 5418, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-02294 HORIZONTAL
+ RB:1060.080kHz VBW:1.300kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 535017 48.33 54.80 -5.67 43.17 3299 8.57 36.31 Q.08 360 271 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-310f99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

8
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT20_CH52_Full RU_5260MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 |
1050 1050
87.5 875
700 700 PEAK{UNI)
52‘5WWMWM 52‘5
350 350,
175 175
Peak
5000 5054, 5108, 62, 5216. 5210 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
: RBH:1009.000Kiz VBH:3009. BORKiz SHT:Auto © REH: 1060.080KHz VEH: 3600 BOBkiz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514931 53.06 74.60 -20.94 47.80 33.20 G8.41 36.35 Q.08 360 256 PEAK 1 5268.00 115.66 ------ ------ 118.52 3297 B8.50 36.33 0.0 360 256 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
525 i 525
350 350,
175 175
Avg
5000 5054, 5108, 62, 5216. 5210 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-B2294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.060kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514877 45.45 54.80 -8.55 40.19 33.20 8.41 36.35 0.8 360 256 AVERAGE 1 5268.00 168.88 ------ ------ 183.74 3297 B8.50 36.33 0.0 300 256 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-320f99

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
4o Level {dBuVim)
1225
"
PEAK_BE_74|
- it | =
1
L"WJWW’M« .
52! Z ot .
3,
17!
Peak Blank
5250 5202, 5334, 5376, 5418, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 535311 60.28 74.60 -13.72 55.13 32.89 8.57 36.31 Q.08 360 256 PEAK
4o Level {dBuVim)
1225
75
0.0 \\
o \*Mm_ AVG.BE 54
e D
3,
17!
Avg Blank
5250 5202, 5334, 5376, 5418, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL
+ RBH:1060.000kHz VBN:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5350.17 50.80 54.60 -3.20 45.64 3299 8.57 36.31 0.8 360 256 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-330f99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT20_CH60_Full RU_5300MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225 1
105.0) 1050
875 875
700 700 PEAK[UNIY)
525 ! 525
bl i 4
350 350
175 175
Peak
5000 5062. 5124, 5248, 5310 1000 2200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Detector : PEAK Detector : PEAK
tode 132 Mode 132
Setting : 104 Setting : 104
Plane Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg Mz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B deg
1 5147.56 50.07 74.00 -23.93 44.82 3319 G8.41 36.35 0.80 400 250 PEAK 1 5300.80 113.74 ------ ------ 108.62 32.92 B8.52 36.32 0.0 400 259 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
105.0) 1050
875 875
00 00
AVG_54
525 525
1
350 30
175 175
Avg
5000 5062. 5124, 5248, 5310 1000 2200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.060kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Detector : PEAK Detector : PEAK
tode 132 Mode 132
Setting : 104 Setting : 104
Plane Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg Mz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B deg
1 5139.81 42,17 54.00 -11.83 36.95 33.16 B.41 36.35 0.00 408 250 AVERAGE 1 5300.80 106.73 ------ ------ 11,61 32.92 B.52 36,32 0.00 480 259 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-340f99

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal Fundamental
+aLevel (dBuVim)
1225
105,
875 i
PEAK_BE 74
00
!
7 by
L S, o
3,
1
Peak Blank
5290 5324, 5358, 5302, 5426, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Detector : PEAK
Mode 32
Setting @ 104
Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 535052 57.78 74.00 -16.22 52.62 32.98 B8.57 36.31 0.80 400 250 PEAK
+aLevel (dBuVim)
1225
105,
875
00 K
\ AVG_BE_54
52!
M‘_\-H—\wmﬂm_
e .
350
1
Avg Blank
5290 5324, 5358, 5302, 5426, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-02294 HORIZONTAL
+ RB:1060.080kHz VBW:1.300kHz ST:Auto
Detector : PEAK
Mode 32
Setting @ 104
Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 535035 49.17 54.00 -4.83 44,81 3298 B.57 36.31 0.80 408 250 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-350f99

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR401125D

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT20_CH60_Full RU_5300MHz

ANT Ant 5+6+7+8
Pol. Vertical Fundamenta
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
105.0) 1050 1
875 875
700 700 PEAK{UNIY)
525 y 525 W’“
4 e A L
350 350
175 175
Peak
5000 5062. 5124, 5248, 5310 1000 2200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Detector : PEAK Detector : PEAK
tode 132 Mode 132
Setting : 73 Setting : 73
Plane  : Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg Mz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B deg
1 514911 47.73 74.00 -26.27 42.47 33.20 B.41 36.35 0.80 300 352 PEAK 1 5300.80 99,98 ------ ------ 94.86 32.91 8.5 3632 0.80 300 352 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
105.0) 1050
1
875 875
00 00
AVG_54
525 525
w L]
350 350
175 175
Avg
5000 5062. 5124, 5248, 5310 1000 2200. 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-B2294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.060kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Detector : PEAK Detector : PEAK
tode 132 Mode 132
Setting : 73 Setting : 73
Plane  : Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg Mz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B deg
1 5145.88 38.47 54.00 -15.53 33.23 3318 GB.41 36.35 0.8 308 352 AVERAGE 1 5300.80 93.43 ------ ------ 88.31 32.92 B8.52 3632 0.00 300 352 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-360f99

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
+aLevel (dBuVim)
1225
105,
P
875
L PEAK_BE 74
00 W’w
52' i
s Ll ol u ‘I‘M o W u ‘\ e
350
1
Peak Blank
5290 5324, 5358, 5302, 5426, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Detector & PEAK
Mode 132
Setting @ 73
Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5389.45 47.64 74.00 -26.36 42,52 32.82 G6.60 36.30 0.80 300 352 PEAK
+aLevel (dBuVim)
1225
105,
75 il
00
AVG_BE_54
52!
1
350
1
Avg Blank
5290 5324 5358, 5302, 5426, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL
+ RBH:1060.000kHz VBN:1.300kHz SWT:Auto
Detector & PEAK
Mode 132
Setting @ 73
Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg
1 5351.88 38.18 54.00 -15.82 33.82 3298 B.57 36.31 0.80 308 352 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-370f99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

10
Mode Band Edge
U-NII-2A_5.25-5.35_802.11be EHT20_CH64_Full RU_5320MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
87.5 875
PEAK_BE_74
700 e e o e B PEAR(UNI)
1
928 825 W“
350 350
175 175
Peak
5310 5340, 5370, 5400, 5430, 5460 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5339.80 59.23 74.60 -14.77 54.08 32.88 8.58 36.31 Q.08 360 258 PEAK 1 5328.00 110.48 ------ ------ 185.36 3298 B8.54 36.32 0.0 360 258 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
87.5 875
0.0 70.0
AVG_BE 54 AVG_54
52‘5 M 52‘9
350 350
175 175
Avg
5310 5340, 5370, 5400, 5430, 5460 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBH:1000.060kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5358.50 50.23 54.80 -3.77 45.07 3299 8.57 36.31 0.8 380 258 AVERAGE 1 5328.00 163.48 ------ ------ 98.26 32.99 B8.54 36.32 0.80 360 255 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-380f99

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125D
10
Mode Band Edge
U-NII-2A_5.25-5.35_802.11be EHT20_CH64_Full RU_5320MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225 ]
1050, 1050
87.5 875
PEAK_BE_74
700 : 700 PEAK{UNI)
525 ——" e 525 W
350 350
175 175
Peak
5310 5340, 5370, 5400, 5430, 5460 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5352.60 62.59 74.60 -11.41 57.44 32.89 8.57 36.31 Q.08 360 310 PEAK 1 5328.80 113.15 ------ ------ 198.02 32.98 8.5 36.32 0.0 360 310 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_BE 54 AVG_54
525 M 525
350 350
175 175
Avg
5310 5340, 5370, 5400, 5430, 5460 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-B2294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.060kHz VBW:1.300kHz SWT:Auto + RBH:1000.000kHz VBH:1.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5358.35 53.13 54.60 -0.87 47.97 3299 8.57 36.31 0.8 360 310 AVERAGE 1 5328.00 165.63 ------ ------ loe.51 32.98 B8.54 36.32 0.0 300 310 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-390f99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

11
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT40_CH54_Full RU_5270MHz
ANT Ant 5+6+7+8
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
700 700 PEAK{UNI)
52.5 ! 52.5
350 350
175 175
Peak
5000 5058, 5116, 174, 5232, 5290 1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514616 52.85 74.60 -21.15 47.61 3318 &8.41 36.35 Q.08 360 257 PEAK 1 5278.00 112.47 ------ ------ 187.32 3298 .50 36.33 0.0 360 257 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 ]
87.5 875
0.0 70.0
AVG_54
525 525
1
350 350,
175 175
Avg
5000 5058, 5116, 174, 5232, 5290 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
© RBH:1000.000KHZ VBW:2.400kHz SWT:Auto + RBH:1000. 000kHZ VBH:2.480kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514731 43.60 54.60 -18.40 38.35 3319 8.41 36.35 0.8 360 257 AVERAGE 1 5278.00 163.62 ------ ------ 98.49 32.93 8.5 36.32 0.80 360 257 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-400f99

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
106 ittt
o
M PEAK_BE_74|
0.0
N
0. s,
‘M'WMWNH\- warentliuty
350
17!
Peak Blank
5250 5202, 5334, 5376, 5418, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5350.17 58.75 74.60 -15.25 53.59 32.99 8.57 36.31 0.8 360 257 PEAK
4o Level {dBuVim)
1225
875
700 P
. AVG_BE 54
52' T
MMM
350
17!
Avg Blank
5250 5202, 5334, 5376, 5418, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-02294 HORIZONTAL
+ RB:1060.080kHZ VBW:2.400kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 535227 49.80 54.60 -4.20 44.64 3299 8.57 36.31 0.8 360 257 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-410f99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125D

11
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT40_CH54_Full RU_5270MHz
ANT Ant 5+6+7+8
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 ]
1050 1050
87.5 875
700 700 PEAK{UNI)
52.5 ! 52.5
350 350
175 175
Peak
5000 5058, 5116, 174, 5232, 5290 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBH:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5146.74 53.53 74.60 -20.47 48.28 3319 8.41 36.35 0.8 360 257 PEAK 1 5278.80 113.38 ------ ------ 188.23 3299 B8.49 36.33 0.0 360 257 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
525 i 525
350 350
175 175
Avg
5000 5058, 5116, 174, 5232, 5290 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-B2294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
© RBH:1000.000KHZ VBW:2.400kHz SWT:Auto + RBH:1000. 000kHZ VBH:2.480kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 514558 45.48 54.60 -8.52 40.24 3318 8.41 36.35 Q.08 360 257 AVERAGE 1 5278.00 165.38 ------ ------ 108.23 32.99 B8.49 36.33 0.0 300 257 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-420f99

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125D

Pol. Vertical Fundamental
4o Level {dBuVim)
1225
- Arateh
-
PEAK_BE_74|
700 *, . —
et Pyt
o eas e TN ;
3,
17!
Peak Blank
5250 5202, 5334, 5376, 5418, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5353.53 62.49 74.60 -11.51 57.34 3289 8.57 36.31 0.8 360 257 PEAK
4o Level {dBuVim)
1225
o
0.0
\. AVG_BE 54
52,
e P
3,
17!
Avg Blank
5250 5202, 5334, 5376, 5418, 5460
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL
+ RBH:1060.000kHz VBN:2.480kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 5350.80 53.67 54.60 -8.33 48.51 3299 8.57 36.31 0.8 360 257 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-430f99

FAX: 886-3-327-0855





